

SISTERS OF CHARITY HOSPITAL • Buffalo, NY

 MERCY HOSPITAL • Buffalo, NY

Allergies & Sensitivities:
 No Known Allergies

 (Indicates automatic order. MD to draw line through order to discontinue)

Cesarean Delivery Admission Orders

page 1 of 1

Authorization is hereby given to dispense the generic/therapeutic equivalent unless otherwise indicated by the prescriber

DATE:	TIME:	PRESCRIBER ORDERS
--------------	--------------	--------------------------

1. Admit to L&D – Dr. _____
 Diagnosis: IUP at _____ weeks _____ days
 Indication for C-Section: _____

2. Vital Signs: on admission and then every hour

3. Nursing Orders / Assessments:

- | | |
|---|---|
| <input checked="" type="checkbox"/> Hair removal with clippers | <input checked="" type="checkbox"/> Obtain consent for Cesarean Section |
| <input checked="" type="checkbox"/> Insert urinary catheter | <input checked="" type="checkbox"/> Insert peripheral venous cannula |
| <input checked="" type="checkbox"/> Perform external fetal monitoring | |

4. Diet: NPO

5. IV Fluids:

- Lactated Ringers 1000 mL at 100 mL/hour
 _____ 1000 mL at _____ mL/hour

6. Medications:

- Cefazolin (Ancef) 2 grams IV within 1 hour preoperatively [unless severe penicillin allergy]
 Cefazolin (Ancef) 2 grams IV once after clamping of the umbilical cord
 no prophylactic antibiotics

For patients with severe penicillin or cephalosporin allergy

- Clindamycin (Cleocin) 900 mg IV within 1 hour preoperatively
 Clindamycin (Cleocin) 900 mg IV once after clamping of the umbilical cord

SBE Prophylaxis (2007) Heart condition below AND established GI or GU infection, use is optional.

Prosthetic cardiac valve, Previous IE, Congenital heart disease (CHD)* (Unrepaired cyanotic CHD, including palliative shunts and conduits; Completely repaired congenital heart defect with prosthetic material or device, whether placed by surgery or by catheter intervention, during the first 6 months after the procedure; Repaired CHD with residual defects at the site or adjacent to the site of a prosthetic patch or prosthetic device (which inhibit endothelialization)), Cardiac transplantation recipients who develop cardiac valvulopathy.

- Ampicillin 2 grams IV 30-60 minutes pre-op

For patients with non-severe penicillin allergy

- Cefazolin (Ancef) 1 gram IV 30-60 minutes pre-op OR
 Ceftriaxone (Rocephin) 1 gram IV 30-60 minutes pre-op OR

For patients with severe penicillin allergy

- Clindamycin (Cleocin) 600mg IV 30-60 minutes pre-op

7. Laboratory:

- CBC with differential, RPR, Type and screen
 Urinalysis
 Hepatitis B Surface Antigen (order if no documented results in prenatal records)
 Rapid HIV I/II antibodies, qualitative, POC (Offer if no documented HIV results)
 Type and Cross for ___ units of packed RBCs

8. Venous Thromboembolism Prophylaxis: (VTE)

- Sequential Compression Devices (recommended)
 Heparin 5,000 units subcutaneously X 1 preoperatively
 Enoxaparin (Lovenox) 40 mg subcutaneously X 1 preoperatively
 No VTE Prophylaxis (reason): Not candidate Contraindicated List(_____)

9.

Prescriber Signature: _____